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The following sample was submitted and identified by applicant as:

Sample Description One sample of woven fabric N420D"420D
Color Green

Fiber Content 100% Nylon

Construction 63*40 F N420D"420D

Buyer NS SEESEEmE N E
ManufacturerVendor Steady Flying Enterprise Co. Ltd.

Country of Origin Taiwan

Applicant Shine Jou Enterprise Co_ Ltd.

Sample Receiving Date July 24, 2017

Test Performance Period Aug. 08, 2017 to Aug. 14, 2017

Test Performed Selected test(s) as requested by applicant.
Test Results For further details, please refer to the following page(s).

Signed for and on behalf of

SGS Taiwan Ltd.

Chn,rr} L

Kuo Ling, Cherry
Supervisor
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Test Results:
Colour Fastness to Washing (BS EN 20105 C06 A2S 11993 - 30 min - Mechanical wash

at 40°C, in 4 g ECE + 1 g/l sodium perborate
solution, 150 ml liquor volume - 10 steel balls - 5 cycles)

Change in shade 4-5
Staining of acetate 4-5
Staining of cotton 4-5
Staining of nylon 4-5
Staining of polyester 4-5
Staining of acrylic 4-5
Staining of wool 4-5

Remarks - Grey Scale Rating is based on the 5-step scale of 1 to 5, where 1 is bad and 5 is good.

*** End of Report =™
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